AWTA ProbucT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400

TEST REPORT

Client:  Orafol Australia Test Number : 23-005063
8 Blanck Street Issue Date : 19/12/2023
Ormeau QLD 4208 Print Date : 19/12/2023
Sample Description Clients Ref : "Oraguard 213M Matt PVC Laminate"
Self adhesive film
Colour : Clear

End Use : Floor Graphics
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TEST REPORT

Client:  Orafol Australia Test Number : 23-005063
8 Blanck Street Issue Date 19/12/2023
Ormeau QLD 4208 Print Date : 19/12/2023
AS 4586-2013 Slip Resistance Classification of new Pedestrian Surface Materials
Appendix A Wet Pendulum Test Method
Date of Testing 18-12-2023
Operator AWTA Test Operator 4
Test Temperature (20+5degC) 22 °C
Samples mounted in aluminum plate prior testing
Test Direction Length
Fixed/Unfixed Unfixed
Slider No 96 Batch No 23
Length 1 2 3 4 5 SRV
British Pendulum 44 44 44 44 44 44
number
Classification P3

Equipment: Cooper Pendulum Skid Tester Serial No: 1433-01 Calibrated 11/10/2023
Slider prepared using P400 and 3um lapping film.

These results apply only to the specimens tested and it is recommended that before selection of
flooring or paving materials the effect of service conditions, including maintenance and wear on
their slip resistance be checked.

Non Directional product
Tested in long direction of submitted sample
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